
1 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 

 
 
 
 

 
 Art.nr. 373 324 

Model: SKI 2000Y 
 



2 
 

INNHOLD / INNEHÅLL / CONTENTS / SISÄLLYS/INHALT 

3     
Deletegning / Sprängskiss / Parts drawing / Osakuvaus 
/Teilezeichnung ï Wall Mounted Version 

4     
Deleliste / Dellista / Parts List / Osaluettelo/ Liste der 
Einzelteile ï Wall Mounted Version 

5   
Deletegning / Sprängskiss / Parts drawing / Osakuvaus 
/Teilezeichnung ï Free Standing version 

6   
Deleliste / Dellista / Parts List / Osaluettelo/ Liste der 
Einzelteile 

7   Pre-Assembly Check List 

9     Montering / Assembly / Asennus/Montage 

19     Viktig informasjon 

20     Betjening av computeren 

23     Reklamasjonsvillkår 

24     Kontaktinformasjon   ( Norge og Danmark) 

25   
 

Viktig information 

26     Betjäning av datorn 

29     Reklamationsvillkor 

30     Kontaktinformation 

31   
 

Important information 

32     Operating the console 

35     Warranty regulations 

36     Conatct information 

37   

 

Tärkeitä tietoja 

38     Tietokoneen huolto 

41     Valitusehdot 

42     Yhteystiedot 

43   
 

Wichtige Informationen 

44     Bedienung das computeres 

48     Reklamationsbestimmungen 

49     Wichtige Informationen Zum Service 

 
 
 
 
 
 



3 
 

DELETEGNING / SPRÄNGSKISS / EXPLODED VIEW / OSAKUVAUS/ 
TEILEZEICHNUNG - Wall Mounted Version 
 

79

10

79
79

79

79

79

79

79

10

82

71
72

14

29
74

30
7579

76

777876

43

16

17

8

13

34

76

37

71

80

80

29
74

30
75

13
29

74

30
75

13

89 88

91

73

40 48

27

28

48

64
75

73
40

48

27

48
75

64

28

71

86

86
71

2

3

1

5

87

9 9

87
71

71

41 68

68

81
68

68

81

15

92
93

93
92

29
74

30
75

13

4

82

71
72

82

71
72

44

44

45

45

71
86

71

86

8686

71

 
 
 



4 
 

DELELISTE / DELLISTA / PARTS LIST / OSALUETTELO/ LISTE DER 
EINZELTEILE ï Wall Mounted Version 
 

 

No. Description QTY  No. Description QTY 

1 Main Body 1 51 Bungee Cord 2 

2 Left Upper Arm 1 52 Drive Cord 2 

3 Right Upper Arm 1 53 Socket Head Cap Screw, M8x35 mm 2 

4 
Top Bracket 

1 
54 

Socket Head Cap Screw, 
ST8.0x50mm 

4 

5 Arm Connection Bracket 1 55 Flat Washer, ū22xū9x2.0mm 4 

8 Lower Wall Mounting Bracket 1 56 Socket Head Cap Screw, M5x92mm 4 

9 Upper Wall Mounting Bracket 2 57 Hex Nut, M5 4 

10 Body Cover (Left/Right) 2 58 Philips Head Screw, ST4.2x6mm 6 

11 Fan 1 59 Philips Head Screw, M4x45mm 1 

12 Perforated Steel Mesh 1 60 Hex Nut, M4 1 

13 Console Pulley Spacer 8 61 Socket Head Cap Screw, M6x12mm 1 

14 Console Monitor 1 62 Philips Head Screw, M6x10mm 8 

15 Cell Phone Bracket 1 63 Lock Washer, Internal Tooth M6 8 

16 Generator 1 64 Flat Washer, M6 4 

17 Sensor Cable 1 65 Flat Washer, ß16xß6.2x1.5mm 1 

19 Fan Axle 1 66 Philips Head Screw, M6x16mm 2 

20 Bearing 6001RS 6 68 Philips Head Screw, ST4.2x16mm 4 

21 One Way Bearing (HF1212,12t) 2 71 Flat Washer, M8 17 

22 Magnet 1 72 Nylon Nut, M8 3 

23 Balance Weight 3 73 Button Head Cap Screw, M6x35mm 4 

24 Small Balance Weight 2 74 Philips Head Screw, M6x20mm 8 

25 Cord Pulley 2 75 Nylon Nut, M6 12 

26 Pulley Spacer 2 76 Philips Head Screw, ST4.2x10mm 5 

27 Cord Pulley 4 77 Philips Head Screw, ST3.5x12mm 2 

28 Bearing 6000ZZ 4 78 Flat Washer,  ū12xū3.5x1.0mm 2 

29 Console Pulley 8 79 Philips Head Screw, M5x8mm 16 

30 Bearing 606ZZ 8 80 Hex Nut, M8 4 

31 Damper 1 81 Philips Head Screw, ST4.2x16mm 5 

32 Upper Fan Shroud 1 82 Button Head Cap Screw, M8x75mm 3 

33 Bottom Fan Shroud 1 86 Socket Head Cap Screw, M8x12mm 10 

34 Rubber Band 2 87 Socket Head Cap Screw, M8x15mm 2 

35 Steel Plate 2 88 Wrench 1 

36 Bushing 6001 2 89 Allen Wrench 6mm 1 
37 Cable Plug 2 91 EVA Single Glue 2 

38 Damper Cap 1 92 Rubber Cushion 2 

39 Pulley Cover 1 93 Philips Head Screw, M5x8mm 2 

40 Pulley Bracket 2 94 Socket Head Cap Screw, M4x12mm 3 

41 Body Upper Cover 1    

43 Generator Base 1    

44 Handle 2    

45 Handle Plug 2     

46 Short Spacer 1     

47 Long Spacer 2     

48 Cord Pulley Spacer 8     



5 
 

DELETEGNING / SPRÄNGSKISS / EXPLODED VIEW / OSAKUVAUS/ 
TEILEZEICHNUNG ï Free Standing Version 
 

68

68

68

68

50

50

50

50

67

67
67

18

70

70

71

42

6

7

7
67

67

70

70

70

70

70

70

90

71

8686

71

71

86

2

71

71
86

71

86

86
71

3

29
74

30
75

13

29
74

30
75

13

79

29
74

30
75

13

29
74

30
75

13

73

40 48

27

28

48

64
75

73
40

48

27

48
75

64

28

1

5

87

87
71

71

79

79

79

79

79

10

82

71
72

14

41 68

68

81
68

68

81

15

79

10

80

80

8988

91

92
93

93
92

70

70

6850

50

68

83

71

71

83

83

71

83

84

8569
49

71
72

34

71
72

82

71
72

44

44

45

45

76

777876

43

16

76
37

17

4

82

 



6 
 

DELELISTE / DELLISTA / PARTS LIST / OSALUETTELO/ LISTE DER 
EINZELTEILE ï Free Stending Version 

No. Description QTY  No. Description QTY 

1 Main Body 1 49 Transport Wheel 2 

2 Left Upper Arm 1 50 Wooden Base Cushion 6 

3 Right Upper Arm 1 51 Bungee Cord 2 

4 Top Bracket 1 52 Drive Cord 2 

5 Arm Connection Bracket 1 56 Socket Head Cap Screw, M5x92mm 4 

6 U-bar Bracket 1 57 Hex Nut, M5 4 

7 Transport Wheel Cover 2 58 Philips Head Screw, ST4.2x6mm 6 

10 Body Cover (Left/Right) 2 59 Philips Head Screw, M4x45mm 1 

11 Fan 1 60 Hex Nut, M4 1 

12 Perforated Steel Mesh 1 61 Socket Head Cap Screw, M6x12mm 1 

13 Console Pulley Spacer 8 62 Philips Head Screw, M6x10mm 8 

14 Console Monitor 1 63 Lock Washer, Internal Tooth M6 8 

15 Cell Phone Bracket 1 64 Flat Washer, M6 4 

16 Generator 1 65 Flat Washer, ø16xø6.2x1.5mm 1 

17 Sensor Cable 1 66 Philips Head Screw, M6x16mm 2 

18 Wooden Base 1 67 Cushion Nut, M8 6 

19 Fan Axle 1 68 Philips Head Screw, ST4.2x16mm 22 

20 Bearing 6001RS 6 69 Socket Head Cap Screw, M8x40mm 2 

21 One Way Bearing (HF1212,12t) 2 70 Philips Head Screw, ST4.2x25mm 26 

22 Magnet 1 71 Flat Washer, M8 25 

23 Balance Weight 3 72 Nylon Nut, M8 5 

24 Small Balance Weight 2 73 Button Head Cap Screw, M6x35mm 4 

25 Cord Pulley 2 74 Philips Head Screw, M6x20mm 8 

26 Pulley Spacer 2 75 Nylon Nut, M6 12 

27 Cord Pulley 4 76 Philips Head Screw, ST4.2x13mm 5 

28 Bearing 6000ZZ 4 77 Philips Head Screw, ST3.5x12mm 2 

29 Console Pulley 8 78 Flat Washer,  ū12xū3.5x1.0mm 2 

30 Bearing 606ZZ 8 79 Philips Head Screw, M5x8mm 16 

31 Damper 1 80 Hex Nut, M8 4 

32 Upper Fan Shroud 1 81 Philips Head Screw, ST4.2x16mm 5 

33 Bottom Fan Shroud 1 82 Button Head Cap Screw, M8x75mm 3 

34 Rubber Band 2 83 Socket Head Cap Screw, M8x30mm 6 

35 Steel Plate 2 84 Button Head Cap Screw, M8x50mm 2 

36 Bushing 6001 2 85 Arc washer, M8 2 

37 Cable Plug 2 86 Socket Head Cap Screw, M8x12mm 10 

38 Damper Cap 1 87 Socket Head Cap Screw, M8x15mm 2 

39 Pulley Cover 1 88 Wrench 1 

40 Pulley Bracket 2 89 Allen Wrench 6mm 1 

41 Body Upper Cover 1 90 Allen Wrench 5mm 1 

42 U-bar Bracket Cushion 1 91 EVA Single Glue 2 

43 Generator Base 1  92 Rubber Cushion 2 

44 Handle 2  93 Philips Head Screw, M5x8mm 2 

45 Handle Plug 2  94 Socket Head Cap Screw, M4x12mm 3 

46 Short Spacer 1     

47 Long Spacer 2     

48 Cord Pulley Spacer 8     



7 
 

PRE-ASSEMBLY CHECK LIST 
 

Wall mounted and Wooden Base/Free standing 
 

 
 
Below chart include the fasteners for Main Body assembly: 
 

Drawing of Parts Parts 
No. 

Description QTY 

 

#82 
Button Head Cap Screw, 
M8x75 mm 

1 

 
#71 Flat Washer, M8 13 

 
#72 Nylon Nut, M8 1 

 
#86 
#87 

Socket Head Cap Screw, 
M8x12 mm 
Socket Head Cap Screw, 
M8x15 mm 

10 
2 

 
#89 Allen Wrench 6mm 1 

 

#88 Wrench 13-15 1 



8 
 

Below chart include the EXTRA fasteners for Wall Mounted Style assembly:   
 

Drawing of Parts Parts 
No. 

Description QTY 

 
#54 

Socket Head Cap Screw, 
ST8x50mm 

4 

 
#53 

Socket Head Cap Screw, 
M8x35 mm 

2 

 
#71 
#55 

Flat Washer, M8 
Flat Washer, 
ū22xū9x2.0mm 

2 
4 

 
 
 
Below chart include the EXTRA fasteners for Free Standing Style assembly:   
 

Drawing of Parts Parts 
No.  

Description QTY 

 
#84 

Button Head Cap screw, 
M8x50 mm 

2 

 
#85 Arc washer, M8 2 

 
#83 

Socket Head Cap Screw, 
M8x30 mm 

6 

 
#71 Flat Washer, M8 6 

 

#90 Allen Wrench 5mm 1 

 
 
 
 
 
 
 
 
 
 
 



9 
 

MONTERING / ASSEMBLY/ ASENNUS/ MONTAGE 

 
STEP 1 
Take out Top Bracket (4) and place it on the ground right next to Box 1 (called Box A in the 
drawings), and continue to take out Main Body (1).  
 
NOTE: Fan Shrouds will be easily damaged if it faces down on the ground during the assembly.  
NOTE: Do not throw away styrofoams until the assembly is completed.  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



10 
 

STEP 2 
Attach the Left and Right Upper Arms (2/3) to Main Body (1) to using: 4 PCs of M8x12mm 
Socket Head Cap Screw (86) and M8 Flat Washer (71). Then tighten all bolts.  
 
 
STEP 3 
Attach the Arm Connection Bracket (5) to Left and Right Upper Arms (2/3) using: 2 PC of 
M8x15mm Socket Head Cap Screw (87) and 2 PC of M8 Flat Washer (71). Then tighten all 
bolts.  
  
NOTE: Fully tighten bolts at end of above steps 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 

#87   M8X15mm   2PCS

#71   M8   6PCS

#86   M8X12mm   4PCS #89 Allen Wrench 6mm



11 
 

STEP 4 
Attach the Top Bracket (4) to Left and Right Upper Arms (2/3) using: 4 PCs of M8x12mm 
Socket Head Cap Screw (86) and M8 Flat Washer (71). Then tighten all bolts.  
 
NOTE: Fully tighten bolts at end of above step.  
NOTE: Before assembling check if Drive Cord (52) is untangled. 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

#86   M8X12mm   4PCS

#71   M8   4PCS

#89 Allen Wrench 6mm



12 
 

STEP 5 
Make the assembly stand up. Tighten the Left and Right Upper Arms (2/3) using: 2 PCs of 
M8x12mm Socket Head Cap Screw (86) and M8 Flat Washer (71). Then tighten all bolts.  
 
NOTE: Fully tighten bolts at end of this step. 
 
STEP 6 
Remove the clicker from the Drive Cord (52).  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

#86   M8X12mm   2PCS

#71   M8   2PCS

#89 Allen Wrench 6mm



13 
 

STEP 7 
Attach Cell Phone Bracket (15) to the Console Monitor (14) using Rubber Band (34).  
 
STEP 8 
Attach the Console Monitor (14) to the console mounting bracket on Main Body (1) using: 1 PC 
of M8x75mm Button Head Cap Screw (82), M8 Flat Washer (71), and M8 Nylon Nut (72).  
 

STEP 9 
Connect Sensor Cable (17) into the back of the Console Monitor (14a).  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 


